



MATERIAL TESTING LABORATORY
DEPARTMENT OF TEACHER TRAINING IN CIVIL ENGINEERING
FACULTY OF TECHNICAL EDUCATION
KING MONGKUT'S UNIVERSITY OF TECHNOLOGY NORTH BANGKOK

1518 Pracharat 1 Road. Wongsawang, Bangsue, Bangkok 10800 Tel. 02-5552000 ext 3247,3253, Fax. 02-5878260

Compression Test Results

Client : บริษัท พีพี. เอ็นจิเนียริ่ง 2015 จำกัด

Address : 105/176 หมู่ 1 ถนนปทุมสายโน ตำบลบางชะแยง อำเภอเมืองปทุมธานี จังหวัดปทุมธานี 12000

Project : -

Project Location : -

Type of Specimen : เสาค้ำ Spun Micropile ขนาดเส้นผ่านศูนย์กลาง 250 mm ความยาว 1.50 m

Specimen I.D.	Diameter (cm)	Length (cm)	Date of Testing	Ultimate Load (Ton)	Remark
No.1	25.00	150.00	7/3/61	126	ทดสอบการรับน้ำหนักสูงสุดที่ 126 ตันเท่านั้น(เกิดรอยร้าว)
No.2	25.00	150.00	7/3/61	126	ทดสอบการรับน้ำหนักสูงสุดที่ 126 ตันเท่านั้น(เกิดรอยร้าว)
No.3	25.00	150.00	7/3/61	126	เกิดการวิบัติที่ 126 ตัน

Tested by :

(Mr.Sirphat Maneekeaw)

Checked by :

(Asst.Prof.Dr.Sakda Katawaethwarag)

(Asst.Prof.Dr.Sayam Kamkhuntod)

Head of Department



Note : 1.The testing results are good only for those specimens tested.

2. Not valid unless signed and sealed.